
All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual 
06/24/2014   See www.huskytow.com for Warranty Information / Tech Support 

 

Assembly, Installation, Operation and Maintenance 
Instructions 

Spring Bar Lift Tool Part # 32334 
    Assembly For CL TS    

ITEM NO. Description QTY.
1 HANDLE ASSEMBLY 1
2 SPRING BAR LIFT TOOL WITH BAR CATCH 1
3 M6 X 30mm HEX BOLT 2
4 M6 LOCK WASHER 2
5 M6 FLAT WASHER 2
6 M6 HEX NUT 2  

 

 
Assembly Instructions 

1. Insert Spring Bar Lift Tool (Item 2) into Handle Assembly (item 1). 
2. Insert M6 X 30mm Hex Head Bolts (Item 3) into holes in Handle Assembly (Item 1). 
3. Place Flat Washer (Item 5) onto Hex Bolts (Item 3). 
4. Place Lock Washer (Item 4) onto Hex Bolts (Item 3). 
5. Thread M6 Hex Nut (Item 6) onto Hex Bolts and finger tighten. 
6. Tighten Hex Nuts until lock washer is flattened. Do not over tighten or use an impact gun. 

Dealer/Installer: Provide a copy of these Instructions to the end user of this product.  These 
Instructions provide important operating and safety information for proper usage 
of this product.  Demonstrate the proper use of the product with the end user.  
Have the end user demonstrate that they understand the proper use of the product.  
Please refer to the husky weight demonstrator at: 
http://www.huskytow.com/product-support/?dir=Literature/.  (requires Microsoft 
excel)  

End User: Read and follow all instructions included in this manual.  Ask your Dealer / 
Installer for assistance if you do not understand the proper use of the product.  
Never remove any warning decals from the product. 

TOOLS NEEDED
10mm WRENCH
10mm SOCKET


